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Test Report No. 371578-04

Emission testing within the scope of a National Technical Approval (ABZ) for
construction products - approval testing

1 Transaction

You placed an order to perform a floor covering testing according to the Approval Principles
for Health-related Evaluation of Building Products published by DIBt (German Institute for
Building Technology) in June 2004. The results are evaluated with the LIC- list from
September, 2005.

A sample specimen of the following product was tested:

Article discription.........ccccocvuveiriiiie e CONIPUR HG FL
Ordered BY..isosimimnsmsamisis s s BASF Construction Chemical AG, Divison
CONICA Technik
Order date......ccoceeeivreeiiireieee e e 2007-10-27
YOUI FOIBIBNCH. .c.oviviwisrmpursrammremvsmivesrassivayiniss Jurgen Widler
Responsible person at TFl..........ccccoveeerinnneenen. Dipl. Ing. Gerd Bittner (direct dial -213)
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2 Description of the sample

The floor construction of the following product was descript by the manufacturer:

Product name........cccceevveiieeeieiccciccicee e CONIPUR HG FL

Type:of bullding product . sucsussssmmasa: several-layer construction of an elastic
flooring into the stainless steel tub

Buildup about four layers...........ccccoeeveveviirenennen. Regupol® 6010 (elastic layer)

CONIPUR 220 FL (filler)
CONIPUR 224 FL (PUR-coating)
CONIPUR 3200 W (sealing)

Sample quantity..........coccovveeviiiiici e ca. 38.5 cm x 26 cm (area 0.1 m?)
TR TefBr8N0E N0 o sresssvvsssmssmssmmss iz 07-10-0159
3 Summary of test results

The emissions of the above described sample fulfil the Approval Principles of the
Health-related Evaluation of Building Products for indoor air.

Within the scope of a building control procedure, this test report does not substitute a
national technical approval.

4 Annex
This test report contains the following annexes:

Annex from BASF  Protokoll zur Herstellung von CONIPUR HG FL Bodenbelag in
Edelstahlwanne (BASF Construction Chemicals AG, Division CONICA
Technik)

Annex E incl. Analyzing sheet of DIBT ADAM 371578-04

Aachen, 2009-06-10

The present test report is established to the best of our knowledge. Only the entire report shall be reproduced. Under no
circumstances, extracts shall be used. Furthermore, we apply the “General Terms and Conditions for the Execution of
Contracts” of the Textiles & Flooring Institute GmbH, also with regard to the order execution.
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